How I treat dysfibrinogenemia

Alessandro Casini^{1,2} and Philippe de Moerloose²

¹Division of Angiology and Hemostasis, University Hospitals of Geneva, Geneva, Switzerland; and ²Faculty of Medicine, University of Geneva, Geneva, Switzerland

How I Treat

Congenital dysfibrinogenemia (CD) is caused by structural changes in fibrinogen that modify its function. Diagnosis is based on discrepancy between decreased fibrinogen activity and normal fibrinogen antigen levels and is confirmed by genetic testing. CD is caused by monoallelic mutations in fibrinogen genes that lead to clinically heterogenous disorders. Most patients with CD are asymptomatic at the time of diagnosis, but the clinical course may be complicated by a tendency toward bleeding and/or thrombosis. Patients with a thrombosis-related fibrinogen variant are particularly at risk, and, in such patients, long-term anticoagulation should be considered. Management of surgery and pregnancy raise important and difficult issues. The mainstay of CD treatment remains fibrinogen supplementation. Antifibrinolytic agents are part of the treatment in some specific clinical settings. In this article, we discuss 5 clinical scenarios to highlight common clinical challenges. We detail our approach to establishing a diagnosis of CD and discuss strategies for the management of bleeding, thrombosis, surgery, and pregnancy.

Introduction

Fibrinogen plays a central role in hemostasis as a support for platelet aggregation, a substrate for conversion to fibrin, and a scaffold for fibrinolysis and wound healing.¹ In keeping with the complexity of the fibrinogen molecule, quantitative and/or qualitative fibrinogen deficiency may cause a wide range of symptoms.² Several types and subtypes of congenital dysfibrinogenemia (CD) have been identified. For the present purposes, CD is classified according to the International Society of Thrombosis and Hemostasis recommendations (Table 1).³ It is characterized by structural changes in fibrinogen protein that lead to defective fibrin polymerization and/ or impaired fibrinolysis.⁴ CD results from monoallelic mutations in one of the fibrinogen genes (FGA, FGB, or FGG) inherited in autosomal dominant pattern.⁵ The prevalence of CD is probably underestimated. Indeed, information extracted from the Genome Aggregation Database has shown that the prevalence of CD could be 0.3% in Finns and even 1% in African Americans.⁶ Since the first patient reported in 1958⁷ and the first mutation identified in 1968,⁸ hundreds of CD-affected families with various clinical phenotypes have been reported, and more than 100 causative mutations have been studied.⁹ These observations have given us important insights into our knowledge of fibrinogen structure, the fibrin network, and the mechanisms of fibrin polymerization and fibrinolysis.^{10,11} They have highlighted the heterogeneity of the clinical features and the difficulty in treating CD, for which both diagnostic and therapeutic strategies remain uncertain. Indeed, we must acknowledge that the management of CD lacks evidence.

In the light of 5 clinical cases, we discuss the various steps required for the diagnosis of CD and then describe how we currently manage bleeding, thrombosis, surgery, and pregnancy.

Diagnosis of congenital dysfibrinogenemia Case 1

A low level of fibrinogen activity (0.7 g/L by the Clauss method) was discovered in a healthy 47-year-old woman during general health screening. The initial laboratory findings revealed slightly prolonged prothrombin time (PT) and activated partial thromboplastin time (aPTT) (Table 2). The patient was asymptomatic without previous thrombosis events or bleeding episodes. She was healthy and did not report any medication. She had undergone an appendectomy and tooth extraction in childhood without complications. She had had 2 uneventful pregnancies with vaginal delivery. Blood cell counts and other coagulation factors were all in the normal range. A fibrinogen disorder was suspected, and investigations were completed with measurement of fibrinogen antigen, thrombin time (TT), reptilase time (RT), and genotype, leading to a diagnosis of CD type 3A (Table 2). The patient wondered about the necessity of screening her children.

Discussion of case 1

Incidental finding is the most common cause of diagnosis in about half of cases of CD.¹²⁻¹⁷ Nevertheless, asymptomatic patients at the time of diagnosis may develop symptoms during their clinical course. Therefore, all patients with suspected CD should be referred to a hemophilia treatment center to secure the diagnosis, perform a family screening, and determine a comprehensive treatment plan in case of an emergency or an elective surgery.

Before considering a congenital fibrinogen disorder in an asymptomatic patient, nonhereditary causes should be ruled out (Figure 1). Liver disease is the most common cause of acquired CD, leading to an increased sialylation of fibrinogen B β and γ chains and resulting in a delay of fibrin polymerization.^{18,19} In addition, paraproteinemia,^{20,21} paraneoplastic synthesis of

Table 1. International Society of Thrombosis and Hemostasis classification of congenital fibrinogen disorders

Type and subtypes		
Qualitative		
1. Afibrinogenemia		
A. Patients with a bleeding phenotype or asymptomatic individuals		
B. Patients with a thrombotic phenotype		
2. Hypofibrinogenemia		
A. Severe: fibrinogen activity level <0.5 g/L		
B. Moderate: fibrinogen activity level between 0.5 and 0.9 g/L		
C. Mild: fibrinogen activity level between 1 g/L and the lower limit of normal range of reference		
D. Fibrinogen storage disease: familial hypofibrinogenemia with histologically proven accumulation of fibrin in hepatocytes		
Quantitative		
3. Dysfibrinogenemia		
A. Patients with bleeding phenotype or a thrombosis phenotype that does not fulfill the criteria for 3B, or asymptomatic individuals		
B. Thrombosis-related dysfibrinogenemia: carriers of an established thrombotic fibrinogen mutation (fibrinogen Dusart, fibrinogen Caracas V, fibrinogen Ijmuiden, Fibrinogen New York I, fibrinogen Nijmegen, fibrinogen Naples in the homozygous state, and fibrinogen Melun) or experiencing thrombosis events with a first-degree familial history of thrombosis (relatives with the same genotype) without any other thrombophilia		
4. Hypodysfibrinogenemia		
A. Severe: fibrinogen antigen level <0.5 g/L		
B. Moderate: fibrinogen antigen between 0.5 and 0.9 g/L		
C. Mild: fibrinogen antigen level between 1 g/L and the lower limit of normal range of reference		

Adapted from Casini et al with permission.³

abnormal fibrinogen,²² or autoantibodies²³ may interfere with fibrinogen function. Distinguishing acquired dysfibrinogenemia from CD is usually simple according to the clinical context, family history, and association with other laboratory abnormalities.

When a fibrinogen disorder is suspected, we follow the steps indicated in Figure 1 to characterize the type of disorder. If they have not already been performed, we start with assessments of PT, aPTT, and fibrinogen clotting ability (ie, activity). Fibrinogen activity should be measured initially by the functional Clauss assay, which consists of the measurement of the clotting time of plasma after activation with a high concentration of thrombin.²⁴ The sensitivity of the Clauss method (as well of PT and aPTT) as a screen for CD varies according to the reagents,²⁵ the end-point

Table 2. Fibrinogen workup performed in the investigation of a 47-year-old woman with suspected fibrinogendisorder: case 1

First-step laboratory diagnosis	Results	Reference range
PT, s	13.5	9.5-12.7
aPTT, s	33	22-30
Fibrinogen activity, g/L	0.7	1.8-4.0
Second-step laboratory diagnosis		
Fibrinogen antigen, g/L	3.4	1.8-4.0
Thrombin time, s	46	16-21
Reptilase time, s	>60	16.21
FGA, FGB, and FGG genotype	FGA c.103C>T p.Arg35His*	Causative hotspot mutation

*Nascent protein with the signaling peptide.



Figure 1. Algorithm for the diagnosis of a suspected congenital fibrinogen disorder.

*A fibrinogen disorder is classically suspected in patients with an unexplained tendency toward bleeding, in young patients with a family history of thrombosis without other thrombophilia, in women with adverse obstetrical outcomes, and in patients with a known family history of fibrinogen disorder. More common causes of acquired fibrinogen disorders (right bottom box; causes leading to dysfibrinogenemia are indicated in italics) have already been ruled out at this step.

&If an immunoassay is not available, then the PD-derived fibrinogen method is an accurate alternative in view of its good correlation with the fibrinogen antigen level in CD. +If the clinical suspicion of a fibrinogen disorder is high, additional testing can be performed to detect discordance between fibrinogen activity (measured by both the Clauss and PT-derived methods) and fibrinogen antigen, as well as a defect in polymerization reflected by the thrombin and reptilase time. It is also worth noting that, because fibrinogen is an acute-phase reactant, it is possible that an apparently normal fibrinogen level in an individual with an inflammatory condition indicates a significant decline from the patient's baseline.

%To more accurately assess the patient's phenotype, specialized research laboratories may perform functional analyses (eg, turbidimetry, permeability, imaging, and thromboelastography). This tailored approach has not been validated by clinical studies.



Figure 2. Algorithm for management of acute bleeding in congenital dysfibrinogenemia.

*If the actual fibrinogen level is known, we use the following formula for evaluating the amount of fibrinogen to administer: [target fibrinogen activity (g/L) – measured fibrinogen activity by the Clauss method (g/L)] × (1/incremental recovery) × body weight (kg). The incremental recovery of FibCLOT (LFB; marketed elsewhere as Clottafact), RiaSTAP (CSL Behring; marketed elsewhere as Haemocomplettan P), and Fibryga (Octapharma) in adult patients is 23, 17, and 18 (g/L)/(g/kg), respectively.⁸⁷⁻⁸⁹ Incremental recovery is higher to occur in obese patients.⁵⁷

+One unit of cryoprecipitate is 15 to 20 mL in volume and contains \sim 150 to 250 mg fibrinogen. One unit of cryoprecipitate per 5 kg of patient weight increases fibrinogen activity by \sim 1 g/L. To provide \sim 1 g/L fibrinogen, we use the following formula: number of bags = 0.2 × weight (kg). Most institutions use a standard dose of 10 U, which should increase the adult fibrinogen activity level by 0.5 to 1 g/L.

%Typically, the standard preparation of fresh frozen plasma contains 2.0 g/L (range, 0.9-3.2 g/L) fibrinogen (equivalent to 0.6 g in a 300-mL unit).

&Tranexamic acid (1 g every 8 hours) or aminocaproic acid (50-100 mg/kg every 6 hours), except for patients with thrombosis-related dysfibrinogenemia.

detection systems (ie, mechanical or photo-optical),¹⁴ and the causative fibrinogen mutation.²⁶ Another possibility is the PT-derived method, which is an indirect measurement of fibrinogen activity based on the change in light scatter or optical density during measurement of PT.²⁷ However, this alternative is not suitable for the screening of CD, because it overestimates fibrinogen activity by approximately sixfold compared with the Clauss assay.²⁸ Nevertheless, rare fibrinogen variants such as fibrinogen Longmont (B β p.Arg166Cys, protein with peptide signal),^{29,30} or fibrinogen Bordeaux (A α p.Arg439Cys),³¹ can be missed by the Clauss assay but revealed by the PT-derived method.²⁶ Thus, in unexplained cases of bleeding with a strong suspicion of fibrinogen as an additional screening method.

As a second diagnostic step, we estimate fibrinogen antigen levels to determine the type of fibrinogen disorder. The clottable protein method was the reference assay for estimation of fibrinogen concentration, but it is now hardly ever used because it is technically difficult and time-consuming. Assays based on enzyme-linked immunoabsorbent assay or radial immunodiffusion are the ones most commonly used today.²⁷ Discordance between decreased levels of fibrinogen activity and normal levels of fibrinogen antigen is highly suggestive of CD.³² A ratio of fibrinogen activity to antigen <0.7 is generally accepted as diagnostic of CD,³³ even though this cutoff has not been validated.³⁴ If an immunoassay is not available, we propose the PT-derived method as an alternative in view of its good correlation with fibrinogen antigen (r = 0.86-0.93).^{28,35} A ratio of PT-derived fibrinogen to

Clauss >1.7 is highly sensitive and specific for CD.³⁶ Although it is not mandatory for the diagnosis of CD, we usually complete the second step with measurements of TT and RT. These coagulation times are variably prolonged, but can provide additional information on the polymerization defects.³⁷

Finally, we perform genetic testing to confirm the diagnosis and facilitate family screening. Genetic counseling is eventually provided to affected relatives. Up to 85% of causative mutations identified in CD are heterozygous missense mutations clustered in exon 2 of *FGA* or exon 8 of *FGG*.³⁸ Among them, the 2 most frequently mutated residues (ie, hotspot mutations) are A α p.Arg35Cys/His and γ p.Arg301Cys/His.⁹ Although there is no specific correlation between the genotype and the clinical phenotype for most fibrinogen variants, some are strongly predictive of thrombotic disease (discussed in case 3).^{39,40} In addition, specialized research laboratories may individualize the fibrinogen workup by analyzing the fibrin network and fibrin clot properties, to better assess the patient's phenotype.⁴¹⁻⁴⁴

Management of acute bleeding in congenital dysfibrinogenemia Case 2

A 37-year-old woman known for type 3A CD (hotspot mutation, A α p.Arg35Cys; baseline fibrinogen activity, 0.6 g/L; fibrinogen antigen, 2.6 g/L; TT and RT, >60 seconds) reported a sudden pain in the right thigh after a trauma. She had difficulty standing

Table 3. General principles and modalities of management of thrombosis in congenital dysfibrinogenemia: case 3

Investigation of thrombosis

• Screening of CD should be considered as a second- or third-line investigation in selected patients and families after having ruled out the more common causes of thrombophilia.

Treatment of venous thrombosis

- For patients with type 3A dysfibrinogenemia, we adopt the same recommendations as for the general population, favoring a limited duration of anticoagulation (ie, 3-6 mo).
- For patients with type 3B dysfibrinogenemia, we propose a long-term anticoagulation.
- Anticoagulation with a direct anticoagulant is our first choice. Low-molecular-weight heparin is the second choice. A vitamin K antagonist may be considered if the baseline PT is not prolonged.

Thromboprophylaxis

- For patients with type 3A dysfibrinogenemia we adopt the same recommendations as for the general population, favoring a mechanical thromboprophylaxis whenever possible.
- For patients with type 3B dysfibrinogenemia, we adopt the same recommendations as for the general population favoring a pharmacological thromboprophylaxis, whenever possible.

and walking and observed a large ecchymosis along the medial side of her thigh. Because the clinical symptoms worsened, she went to the emergency room. Her physical examination was remarkable only for tachycardia and a large hematoma in the thigh region. Laboratory results were in the normal range, except for decreased hemoglobin (107 g/L), a prolonged PT (17.5 s), and low fibrinogen activity (0.4 g/L by the Clauss method). Ultrasound confirmed a tear of the gracilis muscle with a large hematoma. An acute compartment syndrome was ruled out. Rest, ice, and compression were immediately started, and 3 g fibrinogen activity level was measured at 1.6 g/L 1 hour after the infusion. The day after, fibrinogen activity, fibrinogen antigen, TT, and RT were 1.3 g/L, 3.1 g/L, 32 seconds, and 36 seconds, respectively. Further

infusions of fibrinogen concentrate (2 g) were administered on day 4 (trough fibrinogen activity 0.7 g/L) and on day 8 at discharge.

Discussion of case 2

To different degrees, all cases of CD have defective fibrin polymerization and thereby abnormal clottability.⁴⁵ CD is usually considered to be a mild bleeding disorder, because mild bleeding episodes are the ones most often reported by patients.⁴⁶ Bleeding may be spontaneous (mainly cutaneous and heavy menstrual bleeding), but is usually provoked by significant hemostatic challenges, such as surgery or trauma,^{12,16,47} corresponding to grade 1 or 2 bleeding according to classification in the European Network of Rare Bleeding Disorders.⁴⁸ In a large cohort of patients (n = 101), at least 1 bleeding symptom was reported in 48



Figure 3. Algorithm for management of elective surgery in congenital dysfibrinogenemia.

*Major surgery is defined as most orthopedic, abdominal, gynecological, urological, neurological, thoracic, and otolaryngology surgeries. All other surgical procedures, including dental extractions, are considered minor.

%The amount of fibrinogen administered is calculated with the formula presented in the legend to Figure 2.

&Tranexamic acid (1g every 8 hours) or aminocaproic acid (50-100 mg/kg every 6 hours), except for patients with thrombosis-related dysfibrinogenemia.

Table 4. General principle and modalities of management of pregnancy in congenital dysfibrinogenemia: case 5

Preconception counseling

- Provide adequate information on potential clinical complications and implications of genetic screening.
- Discuss pregnancy management.

Antenatal management

- Quarterly assessment of fibrinogen activity level.
- Systematic monitoring of fetal growth.
- Fibrinogen supplementation targeting a fibrinogen activity trough level >1 to 1.5 g/L in cases with vaginal bleeding.

Labor and delivery

- Fibrinogen supplementation targeting a fibrinogen activity peak level >1.5 g/L in cases with neuraxial analgesia.
- Avoid invasive fetal procedures and forceps- or vacuum-assisted delivery.

Postpartum management

- Monitoring of fibrinogen activity level.
- Early fibrinogen supplementation and an antifibrinolytic drug in case of postpartum hemorrhage.
- Thromboprophylaxis according to the same recommendation as for the general population, favoring a mechanical thromboprophylaxis whenever possible in patients with type 3A CD.
- For patients with type 3B dysfibrinogenemia, adopt the same recommendations as for the general population, favoring pharmacological thromboprophylaxis whenever possible.

(47.5%), with a mean International Society on Thrombosis and Haemostasis bleeding assessment tool score of 1.6.¹³ Major bleeding, especially postpartum hemorrhage (PPH), is less frequent but still occurs, with an incidence estimated at 3.5 per 1000 patient years.¹³

Currently, there are no evidence-based recommendations for the management of CD.⁴⁹ Depending on their availability, fresh frozen plasma, cryoprecipitate, or plasma-derived fibrinogen concentrate can be administered to increase fibrinogen levels.⁵⁰ The last treatment is preferred in view of its more favorable safety and efficacy profiles.⁵¹ The optimal threshold of fibrinogen activity in CD level in cases of acute bleeding is unknown and is mainly extrapolated from that established for bleeding in other types of fibrinogen disorders.^{5,52} Although it is debatable, a threshold fibrinogen activity level of 1 to 1.5 g/L has historically been used for fibrinogen supplementation in patients with quantitative or acquired fibrinogen deficiencies. 49,53-55 The clot strength increases linearly with fibrinogen concentration, with a minimum level of 2.0 g/L required in vitro for the optimal rate of clot formation to be achieved.⁵⁶ To facilitate and harmonize management, we usually raise peak fibrinogen levels to >1.5 g/L for most major or clinically relevant nonmajor bleeding events (Figure 2). Subsequent doses are based on the clinical evolution and the patient's trough fibrinogen activity level, aiming at ≥0.5 g/L throughout wound healing.⁴⁹ The interindividual pharmacokinetics of fibrinogen concentrate is variable,⁵⁷ but the long half-life of fibrinogen (median, 3-5 days) usually enables infusion twice a week or less outside an acute setting.⁵⁸ Importantly, when fibrinogen concentrates are administered to a patient with dysfibrinogenemia, a mixture of fully functional fibrinogen and dysfunctional fibrinogen will circulate. The functional properties of fibrin clots composed of these two types of fibrinogen are unknown.^{19,59} When monitoring fibrinogen supplementation in CD, we measure the fibrinogen antigen concentration to evaluate the overall quantity of circulating fibrinogen and also the TT and RT, to assess the improvement of the polymerization defect. Recently, it has been proposed that a correction factor derived from TT-mixing studies can be used to modify the approaches to fibrinogen supplementation in CD.³⁷ However, this interesting method must be validated in large cohorts before it can be considered for guiding fibrinogen

supplementation. In cases with bleeding involving mucous membranes, we add a local or systemic antifibrinolytic agent for up to 10 days, provided that the patient does not have thrombosisrelated dysfibrinogenemia (type 3B, see case 3).

Management of thrombosis in congenital dysfibrinogenemia Case 3

A 33-year-old-man was referred to the emergency room due to swelling, tenderness, and erythema in the left leg for 3 days. He was known to have type 3A CD (hotspot mutation, γ p.Arg301Cys) diagnosed after a family screening. Deep venous thrombosis was suspected on the basis of elevated D-dimers (1600 ng/mL) and was confirmed by positive ultrasonography (thrombosis in femoral and popliteal veins). He did not report any history of immobilization, hospitalization, cancer, trauma, or recent surgery. The family history was remarkable only for a mild bleeding phenotype in his father and brother, both carriers of the fibrinogen mutation. The patient reported no bleeding episodes so far, and he denied any hemostatic challenge. Laboratory testing revealed a normal complete blood count, decreased fibrinogen activity (0.9 g/L by the Clauss method) with a normal antigen level (3.4 g/L), a slightly prolonged PT and aPTT, normal inherited thrombophilia screening results, and an absence of antiphospholipid antibodies. Treatment included outpatient anticoagulation with a direct oral anticoagulant.

Discussion of case 3

Besides the bleeding risk, CD may increase the thrombosis risk illustrating the versatile function of fibrinogen in coagulation. The annual incidence of arterial and venous thrombosis in CD has been estimated to be 13.9 per 1000 adult patient-years without a difference between the sexes.¹³ In addition, some thrombosis-related variants (types 3B) have clearly been identified to confer a higher risk of thrombosis (Table 1). Overall, CD type 3A may be associated with a thrombosis risk, whereas type 3B should be regarded as severe thrombophilia. Different mechanisms, mostly overlapping, contribute to the general thrombosis risk in CD, such as defective binding of thrombin,⁶⁰ plasminogen,⁶¹ or tissue-plasminogen activator⁶² by the fibrinogen variant; impaired viscoelastic parameters; and altered fibrin network.⁶³ Both venous and arterial territories can be involved, as well as unusual vascular sites.^{64,65} The penetrance of the thrombosis phenotype is often incomplete, suggesting that additional underlying mechanisms contribute to the overall thrombosis risk.⁶⁶ The value of D-dimer in the diagnosis algorithm of venous thromboembolism (VTE) in CD has not been specifically assessed.

For the treatment of provoked or unprovoked VTE, we generally adopt the same recommendations as for the general population (Table 3).⁶⁷ Even though data on efficacy and security of direct oral anticoagulation in that setting are still scarce, ^{16,65,68} we often start with one of these anticoagulants as a first-line option. As the second choice, we use low-molecular-weight heparin rather than vitamin K antagonists, because the international normalized ratio may not be a valid measurement in cases with prolonged baseline PT.⁴ The decision regarding the optimal duration of anticoagulation should involve an accurate evaluation of the additional persistent thrombosis risk factors and individual preference. Because of the risk of bleeding, we usually favor a limited duration of anticoagulation (ie, 3-6 months) in 3A CD rather than a longer one. For type 3B CD, we propose long-term anticoagulation.

It should be noted that the prevalence of CD in patients with thrombosis events is low.⁴⁹ Therefore, we do not recommend systematic testing for CD in cases of VTE, except as second- or third-line testing in patients with a strong personal and/or family history of thrombosis after the more common causes of thrombophilia have been ruled out.⁷⁰

Management of elective surgery in congenital dysfibrinogenemia Case 4

An 18-year-old man was referred by his general practitioner for a wisdom tooth extraction. A diagnosis of CD (type 3A) was made after investigation of his tendency toward bruising in exposed areas and epistaxis requiring recurrent cauterizations. He had undergone no previous surgery. Recent analyses confirmed low fibrinogen activity (0.6 g/L by the Clauss method) and normal fibrinogen antigen (2.6 g/L). The patient's mother and sister had a similar biological phenotype. His mother experienced a major bleeding after a tooth extraction and a PPH, whereas his sister was asymptomatic. In view of his bleeding phenotype and the family history, infusion of 2 g of fibrinogen concentrate (40 mg/kg) was proposed 1 hour before surgery, aiming for fibrinogen activity of 1.5 g/L, followed by 1 g tranexamic acid 3 times per day for 10 days.

Discussion case 4

Among 137 surgeries in the aforementioned large cohort of patients with CD, 9 (6.5%) were complicated by abnormal bleeding including 4 major episodes.¹³ Apart from a few case reports, fibrinogen supplementation in preventing surgery-related bleeding has essentially been evaluated in quantitative fibrinogen disorders.⁷¹ Overall, convincing data from clinical trials in afibrinogenemia support the efficacy and safety of fibrinogen concentrates in this setting.⁷²⁻⁷⁴ In the postsurgical period, fibrinogen plays a major role in wound healing by promoting tissue regeneration.⁷⁵

As a general rule, we establish the preoperative planning with surgeons and anesthetists, taking into account the patient's personal and family history. Preoperative assessment includes evaluation of baseline fibrinogen activity and antigen. Surgery is usually scheduled according to the availability of laboratory and blood bank support. Adequate quantities of fibrinogen should be available for the surgery and throughout wound healing. Depending on the surgeon's estimation of the extent and complexity of the procedure and the patient's comorbidities, we usually consider most orthopedic, abdominal, gynecological, urological, neurological, thoracic, and otolaryngology surgeries to be major interventions requiring preventive fibrinogen supplementation. In such cases, we administer fibrinogen, targeting a perioperative peak activity >1.5 g/L. An approach based on viscoelastic parameters from rotational thromboelastometry or thromboelastography has not been studied in the perioperative setting of CD.⁷⁶ Subsequent doses are based on the clinical evolution and the patient's trough fibrinogen levels, aiming at a fibrinogen activity level >0.5 g/L until the wound heals (Figure 3).⁴⁹ For minor surgeries, including dental extractions, we generally avoid preventive fibrinogen supplementation, but use it in cases of unusual perioperative bleeding. Of note, we administer preventive fibrinogen in patients with a bleeding phenotype, even for minor surgery (as in case 3) or in asymptomatic patients without previous hemostatic challenges. Antifibrinolytics are added for mucosal or dental procedures in patients without thrombosisrelated dysfibrinogenemia. Thromboprophylaxis (mechanical or pharmacological) should be tailored according to the specific surgical procedure, thrombosis risk, and bleeding tendency. We recommend avoiding intake of nonsteroidal anti-inflammatory drugs in the perioperative period.

Management of dysfibrinogenemia during pregnancy Case 5

A 27-year-old woman, diagnosed with hereditary dysfibrinogenemia (y p.Arg301His) after investigation of heavy menstrual bleeding since menarche, was referred for vaginal bleeding. She was at 16 weeks of gestation in her first pregnancy. At admission, fibrinogen activity was measured at 0.6 g/L (by the Clauss method) and fibrinogen antigen at 3.3 g/L. Sonographic findings were consistent with a retroplacental hematoma. Fibrinogen supplementation with fibrinogen concentrate was begun, to achieve a trough fibrinogen level >1.5 g/L. Vaginal bleeding ended at 19 weeks of gestation. At 35 weeks of gestation, fibrinogen activity and antigen levels were 1.4 and 4.4 g/L, respectively. A cesarean delivery was planned due to breech presentation. Neuraxial anesthesia was used after fibrinogen supplementation, leading to a fibrinogen activity level of 1.7 g/L. The delivery was unremarkable with immediate postpartum fibrinogen activity at 1.2 g/L. A mechanical postpartum thromboprophylaxis was administrated according to standard recommendations.

Discussion of case 5

Pregnancy is a high-risk clinical situation in women who have CD.⁷⁷ Miscarriage,⁷⁸ stillbirth,¹³ placenta abruptio,⁷⁹ intrauterine growth restriction,⁸⁰ PPH,⁸¹ and thrombosis⁸² have been reported, although most pregnancies progress smoothly. In a cohort of 111 pregnancies, the miscarriage rate was 19.8%,¹³ even though, in the subgroup of women with a thrombosis-

related mutation, the rate rose significantly to about 40%.³⁹ The risk of PPH also seems to be increased. In the above-mentioned cohort of 111, 21.4% of the pregnancies were complicated by PPH. In a multivariate analysis adjusted for age and parity, a previous bleeding phenotype was associated with an increased risk of PPH (odds ratio, 5.8; 95% confidence interval, 0.2-0.3; P < .03).¹³ Of note, fibrinogen activity and antigen levels physiologically increase during pregnancy but no data are available on fibrinogen level variations in the setting of CD.

Pregnancy should be managed by a multidisciplinary team consisting of obstetricians, hematologists, and anesthetists (Table 4).⁸³ Preconception counseling should ideally provide adequate information on the clinical and genetic implications of CD and the management of the pregnancy. Throughout the pregnancy, we perform a systematic ultrasound assessment to monitor fetal growth and a quarterly measurement of fibrinogen activity (and fibrinogen antigen, if measurement is available) to monitor the increase in fibrinogen. We do not administer fibrinogen to asymptomatic women who have no history of obstetrical complications. As in this case, we reserved fibrinogen supplementation for treatment of vaginal bleeding, targeting a fibrinogen activity >1.5 g/L until resolution of the bleeding. We also discussed fibrinogen supplementation in cases of intrauterine growth restriction caused by placental dysfunction without identified cause. For recurrent miscarriages, fibrinogen supplementation throughout the pregnancy can be considered. A point of debate is the level of fibrinogen activity to target. Some researchers have suggested an activity level >1 g/L.78,79 However, given the physiological increase in fibrinogen throughout the pregnancy (and observations from afibrinogenemia), a more intensive supplementation may be needed, aiming for fibrinogen activity >1.5 g/L, at least in the third trimester.⁸⁴ In women with a history of thrombosis or a type 3B CD, we introduce pharmacological thromboprophylaxis early in pregnancy without preventive fibrinogen supplementation. The optimal mode of delivery is not driven by the fibrinogen level but rather by fetal and maternal risks. However, we suggest a cesarean delivery when an operative vaginal delivery fails, to avoid invasive fetal procedures and forceps- or vacuum-assisted delivery. According to the patient's choice, we encourage neuraxial anesthesia for labor analgesia after fibrinogen supplementation, targeting fibrinogen activity >1.5 g/L. The risk of PPH is of major concern. Thus, maternal fibrinogen activity levels should be monitored after birth, and early fibrinogen supplementation and antifibrinolytic agents should be prescribed in case of bleeding. We manage postpartum thromboprophylaxis according to the same recommendations as those for the general population, favoring mechanical thromboprophylaxis in women with type 3A CD and pharmacological thromboprophylaxis in women with type 3B CD, usually during the 6 weeks after birth. 85,86

Conclusions

The diagnosis and treatment of patients with CD continues to pose significant challenges. The diagnosis should be based on the measurement of fibrinogen activity and antigen with a confirmation by genotyping. The clinical management should be based primarily on the patient's personal and family bleeding history and/or thrombosis complications. Indeed, most patients are at risk of bleeding or thrombosis complications during their lives. The mainstay of CD treatment remains fibrinogen supplementation. Antifibrinolytic agents should be considered according to the type of bleeding. In the presence of thrombosis, in most CD cases, the same recommendations apply as for the general population. Surgery and plans for pregnancy should be made in conjunction with a multidisciplinary team and an expert coagulation laboratory. Additional adequately powered studies are needed to optimize the guidelines for treating patients with CD.

Acknowledgments

The authors thank Françoise Bridey, Philippe Halban, and Pierre Fontana for lending their expertise and for critical review of the manuscript.

Authorship

Contribution: A.C. and P.d.M. designed the concept and wrote and reviewed the manuscript.

Conflict-of-interest disclosure: A.C. reports grants and fees paid to his institution from CSL Behring, Octapharma, Sobi, Shire, Takeda, and Novo Nordisk A/S. P.d.M. has received grants and fees from Bayer, CSL Behring, LFB, Novo Nordisk A/S, Octapharma, and Shire and has served on advisory boards for Bayer and LFB.

Correspondence: Alessandro Casini, Division of Angiology and Hemostasis, University Hospitals of Geneva, Rue Gabrielle-Perret-Gentil 4, 1205 Geneva, Switzerland; e-mail: alessandro.casini@hcuge.ch; and Philippe de Moerloose, Faculty of Medicine, Rue Michel Servet 1, 1205 Geneva, Switzerland; e-mail: philippe.demoerloose@unige.ch.

ORCID profiles: A.C., 0000-0001-7910-933X; P.d.M., 0000-0003-0212-0359.

Footnote

Submitted 25 November 2020; accepted 20 December 2020; prepublished online on *Blood* First Edition 25 April 2021; DOI 10.1182/ blood.2020010116.

REFERENCES

- Vilar R, Fish RJ, Casini A, Neerman-Arbez M. Fibrin(ogen) in human disease: both friend and foe. *Haematologica*. 2020;105(2):284-296.
- Casini A, de Moerloose P, Neerman-Arbez M. Clinical features and management of congenital fibrinogen deficiencies. Semin Thromb Hemost. 2016;42(4):366-374.
- Casini A, Undas A, Palla R, Thachil J, de Moerloose P; Subcommittee on Factor XIII and Fibrinogen. Diagnosis and

classification of congenital fibrinogen disorders: communication from the SSC of the ISTH. J Thromb Haemost. 2018;16(9): 1887-1890.

- Casini A, Neerman-Arbez M, Ariëns RA, de Moerloose P. Dysfibrinogenemia: from molecular anomalies to clinical manifestations and management. J Thromb Haemost. 2015; 13(6):909-919.
- Palla R, Peyvandi F, Shapiro AD. Rare bleeding disorders: diagnosis and treatment. *Blood.* 2015;125(13):2052-2061.
- 6. Paraboschi EM, Duga S, Asselta R. Fibrinogen as a pleiotropic protein causing human diseases: the mutational burden of A α , B β , and γ Chains. Int J Mol Sci. 2017;18(12): E2711.
- Imperato C, Dettori AG. Congenital hypofibrinogenemia with fibrinoasthenia [in Italian]. *Helv Paediatr Acta*. 1958;13(4): 380-399.
- Blombäck M, Blombäck B, Mammen EF, Prasad AS. Fibrinogen Detroit-a molecular defect in the N-terminal disulphide knot of

human fibrinogen? *Nature*. 1968;218(5137): 134-137.

- 9. Hanss M, Biot F. A database for human fibrinogen variants. *Ann N Y Acad Sci.* 2001; 936(1):89-90.
- Weisel JW. Why dysfibrinogenaemias still matter. Thromb Haemost. 2009;102(3):426-427.
- Litvinov RI, Weisel JW. What is the biological and clinical relevance of fibrin? Semin Thromb Hemost. 2016;42(4):333-343.
- Zhou J, Ding Q, Chen Y, et al. Clinical features and molecular basis of 102 Chinese patients with congenital dysfibrinogenemia. *Blood Cells Mol Dis.* 2015;55(4):308-315.
- Casini A, Blondon M, Lebreton A, et al. Natural history of patients with congenital dysfibrinogenemia. *Blood*. 2015; 125(3):553-561.
- Shapiro SE, Phillips E, Manning RA, et al. Clinical phenotype, laboratory features and genotype of 35 patients with heritable dysfibrinogenaemia. *Br J Haematol.* 2013; 160(2):220-227.
- Castaman G, Giacomelli SH, Biasoli C, Contino L, Radossi P. Risk of bleeding and thrombosis in inherited qualitative fibrinogen disorders. Eur J Haematol. 2019; 103(4):379-384.
- Wypasek E, Klukowska A, Zdziarska J, et al. Genetic and clinical characterization of congenital fibrinogen disorders in Polish patients: Identification of three novel fibrinogen gamma chain mutations. *Thromb Res.* 2019;182:133-140.
- Smith N, Bornikova L, Noetzli L, et al. Identification and characterization of novel mutations implicated in congenital fibrinogen disorders. *Res Pract Thromb Haemost.* 2018; 2(4):800-811.
- Martinez J, MacDonald KA, Palascak JE. The role of sialic acid in the dysfibrinogenemia associated with liver disease: distribution of sialic acid on the constituent chains. *Blood.* 1983;61(6):1196-1202.
- Lisman T, Ariëns RA. Alterations in fibrin structure in patients with liver diseases. Semin Thromb Hemost. 2016;42(4):389-396.
- Dear A, Brennan SO, Sheat MJ, Faed JM, George PM. Acquired dysfibrinogenemia caused by monoclonal production of immunoglobulin lambda light chain. *Haematologica*. 2007;92(11):e111-e117.
- Arai S, Kamijo T, Takezawa Y, et al. Acquired dysfibrinogenemia: monoclonal λ-type IgA binding to fibrinogen caused lower functional plasma fibrinogen level and abnormal clot formation. Int J Hematol. 2020;112(1):96-104.
- Dawson NA, Barr CF, Alving BM. Acquired dysfibrinogenemia. Paraneoplastic syndrome in renal cell carcinoma. Am J Med. 1985; 78(4):682-686.
- Lee N, Kim JE, Yoo HJ, et al. Acquired dysfibrinogenemia caused by autoantibody inhibiting fibrin polymerization in a patient with MELAS syndrome and bleeding

tendancy. Ann Clin Lab Sci. 2016; 46(6):696-700.

- Undas A. How to assess fibrinogen levels and fibrin clot properties in clinical practice? Semin Thromb Hemost. 2016;42(4):381-388.
- Vasse M, Francois D, Van Dreden P, de Mazancourt P. Different sensitivity of von Clauss reagents for the diagnosis of dysfibrinogenemia. *Eur J Haematol.* 2020; 104(1):70-71.
- 26. Jennings I, Kitchen S, Menegatti M, et al. Potential misdiagnosis of dysfibrinogenaemia: Data from multicentre studies amongst UK NEQAS and PRO-RBDD project laboratories. Int J Lab Hematol. 2017; 39(6):653-662.
- Mackie IJ, Kitchen S, Machin SJ, Lowe GD; Haemostasis and Thrombosis Task Force of the British Committee for Standards in Haematology. Guidelines on fibrinogen assays. Br J Haematol. 2003;121(3):396-404.
- Miesbach W, Schenk J, Alesci S, Lindhoff-Last E. Comparison of the fibrinogen Clauss assay and the fibrinogen PT derived method in patients with dysfibrinogenemia. *Thromb Res.* 2010;126(6):e428-e433.
- Lounes KC, Lefkowitz JB, Henschen-Edman AH, Coates AI, Hantgan RR, Lord ST. The impaired polymerization of fibrinogen Longmont (Bbeta166Arg->Cys) is not improved by removal of disulfide-linked dimers from a mixture of dimers and cysteinelinked monomers. *Blood*. 2001; 98(3):661-666.
- Lefkowitz JB, DeBoom T, Weller A, Clarke S, Lavrinets D. Fibrinogen Longmont: a dysfibrinogenemia that causes prolonged clot-based test results only when using an optical detection method. Am J Hematol. 2000;63(3):149-155.
- Hanss M, Vergnes C, Rugeri L, Ffrench P, DE Mazancourt P. A new electrophoretic variant of fibrinogen associated with venous thromboembolism, fibrinogen Bordeaux Aalpha Arg439–>Cys. J Thromb Haemost. 2008;6(8):1422-1424.
- Neerman-Arbez M, de Moerloose P, Casini A. Laboratory and genetic investigation of mutations accounting for congenital fibrinogen disorders. Semin Thromb Hemost. 2016;42(4):356-365.
- Peyvandi F. Epidemiology and treatment of congenital fibrinogen deficiency. *Thromb Res.* 2012;130(Suppl 2):S7-S11.
- Krammer B, Anders O, Nagel HR, Burstein C, Steiner M. Screening of dysfibrinogenaemia using the fibrinogen function versus antigen concentration ratio. *Thromb Res.* 1994;76(6): 577-579.
- 35. Xiang L, Luo M, Yan J, et al. Combined use of Clauss and prothrombin time-derived methods for determining fibrinogen concentrations: Screening for congenital dysfibrinogenemia. J Clin Lab Anal. 2018; 32(4):e22322.
- 36. Luo M, Xiang L, Yan J, et al. Fibrinogen Clauss and prothrombin time derived method ratio can differentiate dysfibrinogenemia from hypofibrinogenemia and

hyperfibrinogenemia. *Thromb Res.* 2020; 194:197-199.

- Chandler JB, Siddon AJ, Bahel P, Torres R, Rinder HM, Tormey CA. Modified approach to fibrinogen replacement in the setting of dysfibrinogenaemia. *J Clin Pathol.* 2019; 72(2):177-180.
- Casini A, Blondon M, Tintillier V, et al. Mutational epidemiology of congenital fibrinogen disorders. *Thromb Haemost*. 2018; 118(11):1867-1874.
- Haverkate F, Samama M. Familial dysfibrinogenemia and thrombophilia. Report on a study of the SSC Subcommittee on Fibrinogen. *Thromb Haemost*. 1995; 73(1):151-161.
- Casini A, de Moerloose P. Can the phenotype of inherited fibrinogen disorders be predicted? *Haemophilia*. 2016;22(5):667-675.
- Ariëns RA. Fibrin(ogen) and thrombotic disease. J Thromb Haemost. 2013; 11(suppl 1):294-305.
- Mihalko E, Brown AC. Clot structure and implications for bleeding and thrombosis. Semin Thromb Hemost. 2020;46(1):96-104.
- Undas A. Fibrin clot properties and their modulation in thrombotic disorders. *Thromb Haemost*. 2014;112(1):32-42.
- Casini A. From routine to research laboratory: strategies for the diagnosis of congenital fibrinogen disorders. *Hamostaseologie*. 2020;40(4):460-466.
- Weisel JW, Litvinov RI. Mechanisms of fibrin polymerization and clinical implications. *Blood*. 2013;121(10):1712-1719.
- 46. Rodeghiero F, Pabinger I, Ragni M, et al. Fundamentals for a systematic approach to mild and moderate inherited bleeding disorders: an EHA concensus report. *HemaSphere*. 2019;3(4):e286.
- 47. Simurda T, Zolkova J, Kolkova Z, et al. Comparison of clinical phenotype with genetic and laboratory results in 31 patients with congenital dysfibrinogenemia in northern Slovakia. *Int J Hematol.* 2020; 111(6):795-802.
- 48. Peyvandi F, Palla R, Menegatti M, et al; European Network of Rare Bleeding Disorders Group. Coagulation factor activity and clinical bleeding severity in rare bleeding disorders: results from the European Network of Rare Bleeding Disorders. J Thromb Haemost. 2012;10(4):615-621.
- 49. Mumford AD, Ackroyd S, Alikhan R, et al; BCSH Committee. Guideline for the diagnosis and management of the rare coagulation disorders: a United Kingdom Haemophilia Centre Doctors' Organization guideline on behalf of the British Committee for Standards in Haematology. Br J Haematol. 2014; 167(3):304-326.
- Levy JH, Welsby I, Goodnough LT. Fibrinogen as a therapeutic target for bleeding: a review of critical levels and replacement therapy. *Transfusion.* 2014; 54(5):1389-1405, quiz 1388.

- Casini A, de Moerloose P. Fibrinogen concentrates in hereditary fibrinogen disorders: past, present and future. *Haemophilia*. 2020;26(1):25-32.
- 52. Godier A, Greinacher A, Faraoni D, Levy JH, Samama CM. Use of factor concentrates for the management of perioperative bleeding: guidance from the SSC of the ISTH [published correction appears in J Thromb Haemost. 2019;17(2):422.]. J Thromb Haemost. 2018;16(1):170-174.
- Spahn DR, Bouillon B, Cerny V, et al. The European guideline on management of major bleeding and coagulopathy following trauma. 5th edition. *Crit Care.* 2019;23(1):98.
- 54. American Society of Anesthesiologists Task Force on Perioperative Blood Transfusion and Adjuvant Therapies. Practice guidelines for perioperative blood transfusion and adjuvant therapies: an updated report by the American Society of Anesthesiologists Task Force on Perioperative Blood Transfusion and Adjuvant Therapies. Anesthesiology. 2006; 105(1):198-208.
- 55. Kaatz S, Ahmad D, Spyropoulos AC, Schulman S; Subcommittee on Control of Anticoagulation. Definition of clinically relevant non-major bleeding in studies of anticoagulants in atrial fibrillation and venous thromboembolic disease in non-surgical patients: communication from the SSC of the ISTH. J Thromb Haemost. 2015; 13(11):2119-2126.
- 56. Lang T, Johanning K, Metzler H, et al. The effects of fibrinogen levels on thromboelastometric variables in the presence of thrombocytopenia. Anesth Analg. 2009;108(3):751-758.
- 57. Bellon A, Fuseau E, Roumanie O, et al. Population pharmacokinetics of a triplesecured fibrinogen concentrate administered to afibrinogenaemic patients: Observed ageand body weight-related differences and consequences for dose adjustment in children. *Br J Clin Pharmacol.* 2020; 86(2):329-337.
- Shapiro A. The use of prophylaxis in the treatment of rare bleeding disorders. *Thromb Res.* 2020;196:590-602.
- Rea C, Hunt BJ. Novel management of anticoagulant resistant thrombotic hypodysfibrinogenaemia. *Thromb Res.* 2012; 130(5):785-787.
- 60. Koopman J, Haverkate F, Lord ST, Grimbergen J, Mannucci PM. Molecular basis of fibrinogen Naples associated with defective thrombin binding and thrombophilia. Homozygous substitution of B beta 68 Ala—Thr. J Clin Invest. 1992; 90(1):238-244.
- Collet JP, Soria J, Mirshahi M, et al. Dusart syndrome: a new concept of the relationship between fibrin clot architecture and fibrin clot degradability: hypofibrinolysis related to an abnormal clot structure. *Blood.* 1993; 82(8):2462-2469.
- 62. Engesser L, Koopman J, de Munk G, et al. Fibrinogen Nijmegen: congenital dysfibrinogenemia associated with impaired t-PA mediated plasminogen activation and

decreased binding of t-PA. *Thromb Haemost.* 1988;60(1):113-120.

- Casini A, Duval C, Pan X, Tintillier V, Biron-Andreani C, Ariëns RAS. Fibrin clot structure in patients with congenital dysfibrinogenaemia. *Thromb Res.* 2016; 137:189-195.
- 64. Ramanathan R, Gram J, Feddersen S, Nybo M, Larsen A, Sidelmann JJ. Dusart Syndrome in a Scandinavian family characterized by arterial and venous thrombosis at young age. *Scand J Clin Lab Invest.* 2013;73(7):585-590.
- Keinath K, Church T, Fogarty B, Sadowski B, Perkins J. Acute renal artery infarction secondary to dysfibrinogenemia. *BMJ Case Rep.* 2017;2017:bcr-2017-221375.
- Hayes T. Dysfibrinogenemia and thrombosis. Arch Pathol Lab Med. 2002; 126(11):1387-1390.
- 67. Ortel TL, Neumann I, Ageno W, et al. American Society of Hematology 2020 guidelines for management of venous thromboembolism: treatment of deep vein thrombosis and pulmonary embolism. *Blood* Adv. 2020;4(19):4693-4738.
- 68. Ozker E, Atalay F, Gulmez O, Saritas B. Treating a patient of dysfibrinotgenemia with acute thromboembolism by rivaroxaban and cilostazol. Indian J Hematol Blood Transfus. 2017;33(3):431-433.
- Hanss MM, Ffrench PO, Mornex JF, et al. Two novel fibrinogen variants found in patients with pulmonary embolism and their families. J Thromb Haemost. 2003;1(6):1251-1257.
- 70. Mannucci PM, Franchini M. Classic thrombophilic gene variants. *Thromb Haemost*. 2015;114(5):885-889.
- Bornikova L, Peyvandi F, Allen G, Bernstein J, Manco-Johnson MJ. Fibrinogen replacement therapy for congenital fibrinogen deficiency. J Thromb Haemost. 2011;9(9):1687-1704.
- 72. Djambas Khayat C, El Khorassani M, Lambert T, et al. Clinical pharmacology, efficacy and safety study of a triple-secured fibrinogen concentrate in adults and adolescent patients with congenital fibrinogen deficiency. J Thromb Haemost. 2019;17(4):635-644.
- Ross C, Rangarajan S, Karimi M, et al. Pharmacokinetics, clot strength and safety of a new fibrinogen concentrate: randomized comparison with active control in congenital fibrinogen deficiency. J Thromb Haemost. 2018;16(2):253-261.
- Manco-Johnson MJ, Dimichele D, Castaman G, et al; Fibrinogen Concentrate Study Group. Pharmacokinetics and safety of fibrinogen concentrate. *J Thromb Haemost*. 2009;7(12):2064-2069.
- van Vulpen LFD, Amin SN, Makris M. Severe wound healing impairment in a patient with dysfibrinogenaemia. *Thromb Haemost*. 2018; 118(2):430-432.
- 76. Galanakis DK, Neerman-Arbez M, Brennan S, et al. Thromboelastographic phenotypes of fibrinogen and its variants: clinical and nonclinical implications. *Thromb Res.* 2014; 133(6):1115-1123.

- Kadir RA, Davies J, Winikoff R, et al. Pregnancy complications and obstetric care in women with inherited bleeding disorders. *Haemophilia*. 2013;19(Suppl 4):1-10.
- Miesbach W, Galanakis D, Scharrer I. Treatment of patients with dysfibrinogenemia and a history of abortions during pregnancy. *Blood Coagul Fibrinolysis*. 2009; 20(5):366-370.
- 79. Bouvier S, Chea M, Ripart S, Hanss M, de Mazancourt P, Gris JC. Successful pregnancy under fibrinogen substitution with heparin and aspirin in a woman with dysfibrinogenemia revealed by placental abruption. *Thromb Haemost.* 2018; 118(11):2006-2008.
- Peterson W, Liederman Z, Baker J, et al. Hemorrhagic, thrombotic and obstetric complications of congenital dysfibrinogenemia in a previously asymptomatic woman. *Thromb Res.* 2020; 196:127-129.
- Kotlín R, Zichová K, Suttnar J, et al. Congenital dysfibrinogenemia Aα Gly13Glu associated with bleeding during pregnancy. Thromb Res. 2011;127(3):277-278.
- Takala T, Oksa H, Rasi V, Tuimala R. Dysfibrinogenemia associated with thrombosis and third-trimester fetal loss. A case report. J Reprod Med. 1991; 36(5):410-412.
- 83. Lee CA, Chi C, Pavord SR, et al; UK Haemophilia Centre Doctors' Organization. The obstetric and gynaecological management of women with inherited bleeding disorders-review with guidelines produced by a taskforce of UK Haemophilia Centre Doctors' Organization. *Haemophilia*. 2006;12(4):301-336.
- 84. Saes JL, Laros-van Gorkom BAP, Coppens M, Schols SEM. Pregnancy outcome in afibrinogenemia: Are we giving enough fibrinogen concentrate? A case series. *Res Pract Thromb Haemost*. 2020;4(2):343-346.
- 85. Bates SM, Rajasekhar A, Middeldorp S, et al. American Society of Hematology 2018 guidelines for management of venous thromboembolism: venous thromboembolism in the context of pregnancy. *Blood Adv.* 2018; 2(22):3317-3359.
- Middeldorp S, Ganzevoort W. How I treat venous thromboembolism in pregnancy. *Blood.* 2020;136(19):2133-2142.
- Biopharmaceuticals LFB. FIBCLOT® summary of product characteristics. 2018. Available at: https://www.medicines.org.uk/emc/product/ 2429/smpc. Accessed 6 November 2020.
- Behring CSL. RIASTAP® Summary of Product Characteristics. 2020. Available at: https:// www.medicines.org.uk/emc/medicine/ 24163. Accessed 6 November 2020.
- Octapharma. FIBRYGA® summary of product characteristics. 2019. Available at: https:// www.medicines.org.uk/emc/product/10315/ smpc. Accessed 6 November 2020.